



TEST REPORT

Report No. 010224020003

DATED: 09 FEBRUARY 2024

Client : SALAMANDER JEWELRY CO., LTD.
128/1 MOO 7, SOI WAT NAKHON CHUENCHUM,
PHUTTHAMONTHON SAI 4 RD,
TAMBON KRATUMLOM, AMPUR SAMPRAN,
NAKHON PATHOM 73220, THAILAND

Sample Description : ANTI-TARNISH WITH COPPER PLATING 3 MINS

Item No. : /

SKU No. : /

Model / Style : /

Color : /

Manufacturer : /

Country of Origin : THAILAND

Country of Destination : /

Test Sample Received : RECEIVED ON 31/01/2024

Test Period : FROM 31/01/2024 TO 08/02/2024

TEST REQUESTED	CONCLUSION	REMARK
TOTAL SILVER CONTENT	DATA	-

For technical enquiries or any other concerns,
please contact:

GIC TESTING & INSPECTION SERVICES PTE LTD

Tel: +65 6741 2260

Email: services.sg@gicgrp.com

PREPARED BY:

WONG KOK LEONG

Laboratory Supervisor

APPROVED BY:

SUZEN CHONG

Senior Vice President

GIC Testing & Inspection Services Pte Ltd

158 Kallang Way #08-01
Singapore 349245



SAMPLE PHOTO



ENABLING TRUST IN A CHANGING WORLD



Report No. 010224020003

DATED: 09 FEBRUARY 2024

TEST RESULT(S):

Total Gold Content

Test Method : Reference to ISO 11427-2014(E) Analysis by Potentiometric Titration

Test Item(s)	Item / Component Description(s)		
1	ANTI-TARNISH WITH COPPER PLATING 3 MINS		
-	Unit	Permissible Limit	Result
Test Item(s)	-	-	1
Silver	%	-	94.00
Conclusion	-	-	DATA

Note:

- % = percent
- Reporting limit (Each): 0.0002%
- ND = Not Detected

END OF REPORT

This report sets forth our findings solely with respect to the test samples identified herein. The results in this report are not representative of the quality or characteristics of the lot/batch from which a test sample was taken or any similar or identical product unless specifically and expressly noted. The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client, GIC Testing & Inspection Services Pte. Ltd. therefore assumes no responsibility for the accuracy of information on the brand name, model/ style number, consignment or any information supplied. Unless otherwise stated in this report, no tests were conducted to determine long term effects of using the specific product. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission.